












Planter Enhancements — Replacement Parts

Please specify part number when ordering 27

Part # Qty Req Description

AP-502001 1 15˝ x 11 notch disc JD, Kinze, White 
AP-502004 1 15˝ x 15 notch disc JD, Kinze, White 
AP-500240 1 14˝ x 11 notch disc 

CaseIH & White 5000 Series 
AP-500241 1 14˝ x 15 notch disc 

CaseIH & White 5000 Series 
AP-001744 1 Plastic hub cap 
AP-299050 1 Gasket 
AP-500448 6 5/16˝ x 5/8˝ button head cap screw 
AP-500582 6 5/16˝NC top lock nut 
AP-299143 1 Bearing, flange inner (open end) flat 
AP-299051 1 Bearing ring 2˝OD x .12˝ x .12˝ 
AP-502002 1 Bearing, 5/8˝ 
SHIM 2 5/8˝ diameter 18ga shim (not shown)

Replacement Parts for the following retrofit Blade assemblies:

AP-001711  15˝ x 11-Notch for JD, White & Kinze

AP-001715  15˝ x 15-Notch for JD, White & Kinze

AP-009811  14˝ x 11-Notch for CaseIH & White 5000 Series

AP-009815  14˝ x 15-Notch for CaseIH & White 5000 Series

Pl
an

te
r 

En
ha

nc
em

en
ts

 —
Re

pl
ac

em
en

t P
ar

ts



AP-201010 – 10-1/2˝ Single Bearing Trash
Whipper Blade

Part # Qty Req Description

AP-201110 1 10-1/2˝ notched blade only 
AP-299043 1 TW disc bearing flange open 
AP-299050 2 Gasket 
AP-299051 1 Retainer ring 
AP-299053 1 Stud bolt 3/4˝ single 
AP-299054 1 Bearing trash whipper 
AP-299065 1 Cover plate painted 
AP-500448 6 5/16˝ x 3/4˝NC button head 
AP-500582 6 5/16˝NC serrated flange nut 
AP-510745 1 5/8˝NF hex jam nut 
AP-500633 1 5/8˝ diameter internal star washer 

1-800-798-1968 • www.acraplant.com28

Planter Enhancements — Replacement Parts

AP-430000 – Marker Disc
Part # Qty Req Description

AP-201113 1 13˝ notched blade only 
AP-299043 1 Bearing flange open 
AP-299050 2 Gasket 
AP-299051 1 Retainer ring 
AP-299054 2 Bearing Trash Whipper 
AP-299063 1 Stud bolt 3/4˝ double 
AP-299064 1 Bearing flange closed 
AP-500155 1 Stud lock plate (not shown)
AP-500401 6 5/16˝ x 3/4˝ carriage bolt 
AP-500582 6 5/16˝NC top lock nut 
AP-500606 1 5/8˝NF nylon insert lock nut 
AP-500633 1 5/8˝ diameter internal star washer 

Planter Enhancem
ents —

Replacem
ent Parts

10-1/2˝ Single Bearing Trash Whippers

have been replaced by 

12˝ & 13˝ Double Bearing Assemblies

All parts are available to service 10-1/2˝

Single Bearing Units



Please specify part number when ordering 29

Planter Enhancements — Replacement Parts

AP-034550 – V-Slice Opener  
White 5100 & 5700
Part # Qty Req Description

AP-410602 1 V-51 slicing insert with pins 
AP-034558 1 Weld, body 
AP-500409 2 3/8˝NC x 1-1/2 ˝carriage bolt 
LN3 2 3/8˝NC nylock lock nut 
SP1 2 1/4˝ x 3/4˝ MTB pin 
AP-501212 1 Body spacer 
AP-501213 2 Adjusting wedge 
Note: for best results in Min-Till or No-Till conditions, use with AP-009811 and AP-009815. See page 26. 

AP-009840 – V-98 V-Slice 
Attachment   

Case 800, 900 & 1200
Part # Qty Req Description

AP-009868 1 V-98 body weldment 
AP-410601 1 IER3 V-slice insert with pins 
AP-500668 3 Chain, 5 link 
AP-510672 1 Spring pin, 3/16˝ x 1-3/8˝ 
AP-500649 1 Spirol pin, 1/4˝ x 1-3/8˝ 
AP-715523 1 Seed tube (not shown) 
Note: for best results in Min-Till or No-Till conditions, use with AP-009811 and AP-009815. See page 26.

Pl
an

te
r 

En
ha

nc
em

en
ts

 —
Re

pl
ac

em
en

t P
ar

ts



Planter Enhancements — Replacement Parts

AP-009150 – V-Slice Opener  
Case 400/500 Straight Disc
Part # Qty Req Description

AP-410901 1 Insert V-Slice with hardware 
AP-009145 1 7/16˝ x 4-1/2˝ special pin
AP-009152 1 Replacement scraper 009150 
AP-009153 1 Adapter 009150 
AP-009168 1 Weld, body V-91 
AP-500408 3 3/8˝ x 1˝ carriage bolt
AP-500450 1 1/4˝NC x 1/2 HHCS
AP-500568 1 1/4˝NC square nut
AP-500581 1 3/8˝NC top lock nut 
AP-500590 2 3/8˝NC top lock jam nut
AP-500630 1 1/4˝ diameter internal star washer
AP-500638 1 5/8˝ diameter 14ga NR machine bushing
AP-510672 1 3/16˝ x 1-3/8˝ MTB spring pin
AP-500668 3 Chain, 5 links long 
Note: for best results in Min-Till or No-Till conditions, use with AP-009811 and AP-009815. See page 26. 

AP-009040 – V-Slice Opener  
Case 400/500 Offset Disc
Part # Qty Req Description

AP-410100 1 Slicing stub with hardware 
AP-009042 1 Replacement scraper 009040 
AP-009043 1 Adapter 009040 
AP-009068 1 Weld, V-9 body 
AP-500411 1 3/8˝NC x 2˝ carriage bolt
AP-500455 1 5/16˝NC x 1˝ HHCS
AP-500541 1 3/8˝ x 2˝ hook bolt 
AP-500574 1 5/16˝NC full finish hex nut
AP-500581 1 3/8˝NC top lock nut 
AP-500590 2 3/8˝NC top lock jam nut
AP-500612 1 1/4˝ diameter flat washer
AP-500638 1 5/8˝ diameter 14ga NR machine bushing
AP-510672 1 3/16˝ x 1-3/8˝ spring pin
AP-500668 3 Chain, 5 links long 
Note: for best results in Min-Till or No-Till conditions, use with AP-009811 and AP-009815. See page 26.

1-800-798-1968 • www.acraplant.com30

Planter Enhancem
ents —

Replacem
ent Parts



Please specify part number when ordering 31

Non-Current Planter/Fertilizer Replacement Parts

AP-100040 – Tandem Blade Opener
Designed for Models: John Deere 290, 490, 494, 494A, 1200, 1300,

495, 695, 895, 71, 71 Flex, 71B Flex, 24B,
25B, 23, B, C, F, R, 44, 51, 246, 247, 446,
447, 493
IH 400 Cyclo, 500 Cyclo, 295, 296, 386, 54,
56, 58, 66, 86, 186, 455, 186 Hilldrop, 296,
386 Hilldrop, 185Flex, 449A, 450
AC 52, 62, 70, 72, 102, 112
White 5400 Plantaire, Ford 352, 254
MF 37

Part # Qty Req Description

AP-410000 1 10-C slicing edge with hardware 
AP-410100 1 Slicing stub with j bolt 
AP-104068 1 Stainless steel body 
AP-500541 1 3/8˝ x 2˝ hook bolt 
AP-500547 1 3/8˝ x 2-1/4˝ square head bolt
AP-500581 2 3/8˝NC top lock nut
AP-440000 1 Dirt guard for 100040 
Note: Most older planters will require adapter for first-time installation. Consult factory for availability. 
AP-298000 and AP-298001 lifters (not shown) available on request.

AP-959600 – Lister  
Designed for Models: Buffalo Till

John Deere 60, 800 Series, 300 Series, 187,
6100
IH 80, 82, 109, 465, 87, 185
Dempster
IH Cyclo 92 

Part # Qty Req Description

AP-954141 1 7C slicing edge with hardware 
AP-500523 2 7/16˝ x 1-3/4˝ NC serrated flange bolt
AP-500541 1 3/8˝ x 2˝ hook bolt F. body
AP-500581 1 3/8˝NC top lock nut
AP-500583 2 7/16˝NC top lock nut
AP-959606 1 Lister body only 
AP-957273 2 Lister Adapter
Note: Most older planters will require adapter for first-time installation. Consult factory for availability.

No
n-

Cu
rr

en
t P

la
nt

er
/

Fe
rt

ili
ze

r 
Re

pl
ac

em
en

t P
ar

ts

AP-957273



Non-Current Planter/Fertilizer Replacement Parts

AP-699015, AP-699110, AP-699111, 
AP-699115 Nutri-Till Disc Assemblies 
Part # Qty Req Description

AP-299143 1 TW disc bearing flange open 
AP-299050 2 Gasket 
AP-299054 2 Bearing nutri-till 
AP-299164 1 TW disc bearing flange closed 
AP-500402 6 5/16˝ x 1˝ carriage Gr. 5 (not shown)
AP-500523 2 7/16˝ x 1-3/4˝NC serrated flange bolt (not shown)
AP-500582 6 5/16˝NC top lock nut (not shown)
AP-500583 2 7/16˝NC top lock nut (not shown)
AP-500606 1 5/8˝NF nylon insert lock nut 
AP-500633 1 5/8˝ diameter internal star washer (not shown)
AP-698043 1 NT bearing flange, open (not shown)
AP-698051 1 Retaining ring 
AP-698063 1 NT bearing stud 
AP-698065 1 Bearing spacer 
AP-699114 1 9˝ notched sub assembly 
AP-699016 1 NT stem VJ/VP 2 hole 

NOT CURRENT,

But all parts serviced.

AP-699114 wheel

available smooth or

notched

AP-699031 – Nutri-Till Tube Kit
Part # Qty Req Description

AP-500405 4 1/4˝ x 5/8˝ carriage bolt Gr. 5
AP-500580 4 1/4˝NC top lock nut
AP-698133 1 Tube mount bracket 
AP-699033 1 Weld, steel tube with mount 

AP-698031 – Nutri-Till Tube Kit
Part # Qty Req Description

AP-500430 4 1/4˝ x 1/2˝ carriage bolt Gr. 5
AP-500580 4 1/4˝NC top lock nut
AP-698013 1 Tube mount bracket 
AP-699033 1 Weld, steel tube with mount 

NOT CURRENT,

But all parts serviced

Non-Current Planter/
Fertilizer Replacem

ent Parts

1-800-798-1968 • www.acraplant.com32



Non-Current Planter/Fertilizer Replacement Parts

No
n-

Cu
rr

en
t P

la
nt

er
/

Fe
rt

ili
ze

r 
Re

pl
ac

em
en

t P
ar

ts

OBSOLETE and OUT

OF SERVICE

Some parts available

on request

AP-243006 – Ridge Manager
Part # Qty Req Description

AP-500490 2 1/2˝ x 2˝NC HHCS 
AP-500584 2 1/2˝NC top lock nut 
AP-501368 1 Weld, ridge till TW 
AP-501369 1 Plate, arm ridge till TW 
Note: 1ea AP-201012 12˝ Trash Whipper Disc Asssembly is the recommended stock replacement disc

OBSOLETE and OUT

OF SERVICE

Some parts available

on request

Please specify part number when ordering 33

AP-691200 – 12˝ Fertilizer System
Part # Qty Req Description

AP-298001 1 Weldment lifter 
AP-500416 2 3/8˝ x 1-1/4˝ carriage bolt
AP-500463 2 3/8˝ x 1-1/4˝NC HHCS
AP-500493 2 1/2˝ x 3˝NC HHCS
N2 2 3/8˝NC full finish hex nut
N4 2 1/2˝NC full finish hex nut
AP-500581 2 3/8˝NC top lock nut
AP-500613 2 3/8˝ diameter washer
AP-500624 2 3/8˝ diameter lock washer
LW4 2 1/2˝ diameter lock washer
AP-691211 1 Trash lifter support 
AP-691212 1 Support arm 
AP-691213 1 Weld, fertilizer tube 
AP-691214 1 Assembly, 12˝ disc with flanges 
AP-691216 1 1˝ x 3˝ shank 12˝ fertilizer 
AP-691217 1 Weld, arm support 



Non-Current Planter/Fertilizer Replacement Parts

AP-241095 – Acra Sweep
Part # Qty Req Description

AP-241090 1 15˝ Acra Sweep lower plates 
AP-241092 1 Assembly, universal mounting stem 
AP-241094 1 15˝ Acra Sweep upper plates 

OBSOLETE and OUT

OF SERVICE

Some parts available

on request

OBSOLETE and OUT

OF SERVICE

No parts available 

Non-Current Planter/
Fertilizer Replacem

ent Parts

AP-691000 / AP-691001 – Acra Place 
(RH & LH)

Part # Qty Req Description

AP-691007 1 Stem, disc mount RH 
AP-691008 1 Stem, disc mount LH 
AP-500448 12 5/16˝ x 5/8˝ button head cap screw (not shown)
AP-500489 2 1/2˝ x 3/4˝ NC HHCS 
AP-500501 1 5/8˝ x 1-1/2˝NC RH HHCS 
N1 1 1/4˝NC square nut 
AP-500582 12 5/16˝ NC top lock nut 
N4 2 1/2˝NC full finish hex nut 
AP-500620 1 1/2˝ diameter flat washer 
LW4 2 1/2˝ diameter lock washer 
Shim 16 5/8˝ x 1-1/4˝ 15ga machine bushing 
AP-500655 2 5/16˝ x 3/4˝ spirol pin (not shown)
AP-501026 1 1/2˝ x 7˝ HHCS 
AP-691015 2 10-1/2˝ AP disc less stem
AP-691042 1 Acra Place insert 1992 
AP-691030 2 Acra Place bearing assembly 
AP-691036 1 Weld, fertilizer tube 
AP-510560 1 1/4˝ x 2-1/2˝ HHCS 
AP-510563 1 5/8˝ x 1-5/8˝NC LH HHCS 
AP-691009 2 10-1/2˝ 9-notch disc, painted 
AP-691044 2 Hub cap aluminum 

1-800-798-1968 • www.acraplant.com34



Dr
ill

 E
nh

an
ce

m
en

ts

No-Till Now with the 
Acra Drill Unit

Convert your existing grain drill or row unit to a narrow profile 
state-of-the-art No-Till seeding unit. Or build your own air seeder using
proven Acra-Plant No-Till technology:

Acra-Drill Unit Standard Mount
Kit # Description Weight 

AP-ADU3X3VG ADU for 3˝ x 3˝ bar with 4˝ v-groove press wheel 98.00
AP-ADU3X3P ADU for 3˝ x 3˝ bar with 2˝ peaked press wheel 98.00
AP-ADUEX3X3VG ADU extended mount 3˝ x 3˝ with 4˝ v-groove press wheel 102.00
AP-ADUEX3XBP ADU extended mount 3˝ x 3˝ bar with 2˝ peaked press wheel 102.00
AP-ADUIH500VG ADU IHC 500 with 4˝ v-groove press wheel 96.00
AP-ADUIH500P ADU IHC 500 with 2˝ peaked press wheel 96.00
AP-ADU4X4VG ADU 4˝ x 4˝ bar with 4˝ v-groove press wheel 112.00
AP-ADU4X4P ADU 4˝ x 4˝ bar 2˝ peaked press wheel 112.00
AP-ADU4SLVG ADU 4˝ x 4˝ swivel with 4˝ v-grove press wheel 119.00
AP-ADU4SLP ADU 4˝ x 4˝ swivel with 2˝ peaked press wheel 119.00
Note: Other mountings available, consult the factory for details

• Heavy Duty Construction with
Industry-First High Strength Ductile
Iron Center Body to take the abuse
seen in No-Till planting/seeding. All
main pivots are bushed to provide
long life. 

• Alternating 11- and 15-notch 4mm thick
discs aggressively slice through the tough-
est residue and hardest ground without hair-
pinning. Gothic arch bearings provide long
life regardless of your operating conditions. The
ADU was designed to operate at the highest
ground speeds possible without throwing dirt or
dragging trash.

• V-slice technology produces perfect seed-to-soil contact in
the most difficult planting conditions.  "Plant the Stand" to
save on seed, knowing that your germination rate will
increase dramatically.

• ADU mounts are available for virtually any grain drill, row unit
or air seeder frame.  Wide variety of press wheels to match
your crop rotation and ground conditions.

Please specify part number when ordering 35



1-800-798-1968 • www.acraplant.com36

Acra-Drill Unit

Shim

Shim

Press wheels
vary, see note
on page 38

NOTE:  ADU mounting brackets
vary. Please consult the factory
for complete brackets or service
parts. To properly service your
ADU, please have the following
information at hand:
1. The Make and Model of Drill 

or Planter
2. Tool Bar Size (4˝ X 4˝, 5˝ x 7˝,

etc.) that the ADU clamps onto
3. Operating height from bar to

ground 

Acra-Drill Unit 
(Parts listed on facing page)

Drill Enhancem
ents



Please specify part number when ordering 37

Acra-Drill Unit

Acra-Drill Unit (Illustration on facing page)
Part # Qty Req Description

AP-299041 2 Dust cover 
AP-299050 2 Bearing, flange gasket 
AP-299143 2 Bearing, flange inner 
AP-300011 1 Bushing, large spring mount 
AP-300039 1 Spring anchor bar 
AP-300055 1 Spring nut 1.8 ID. painted 
AP-300056 2 Plate, spring anchor 
AP-300112 2 Bar, upper link arm (standard) 
AP-300121 1 Weld, lower link arm 
AP-300122L 1 Weld, ADU press wheel adjuster 
AP-300123 1 Weld, ADU heel bracket ’97 
AP-300196 1 Spring 
AP-300413 1 Weld, double axle arm 
AP-300527 4 Hinge bushing 
AP-300537 4 Bushing 1˝ OD. x 3/4˝ID 
AP-301111 1 ADU disc 11-notch (right hand, shown) 
AP-301115 1 ADU disc 15-notch (left hand, not shown) 
AP-301112 1 Seed tube with protector 
AP-301155 2 Bearing, 5/8˝ bore 
AP-302132 1 ADU center body with clips 
AP-331100 1 Insert JDI3 with bolts and nuts 
AP-500506 1 5/8˝ x 2-1/2˝ LH HHCS (left hand, not shown) 
AP-500510 1 5/8˝ x 2-1/2˝ RH HHCS (right hand, shown) 
AP-500512 1 5/8˝ x 4-1/2˝ all thread HHCS
AP-500621 1 5/8˝ diameter SAE washer 
AP-501540 2 Spacer 
AP-505031 1 Bar, height adjuster 
AP-500506 1 HHCS left-hand 5/8˝ x 2.5˝ (not shown)
AP-500451 1 Bolt carriage, 1/4˝ x 0.75˝ (not shown)
LN1 1 Nut, nylon lock, .0250 1/4˝ (not shown)
AP-698051 2 Spacer ring 
AP-500448 12 Cap screw, button head 5/16˝ x 3/4˝ 
AP-500484 1 Bolt, HHCS 7/16˝ x 5-1/2˝ 
AP-500582 12 Nut, top lock, 5/16˝ NC 
AP-500584 5 Nut, top lock 1/2˝
AP-500499 4 1/2˝ x 5-1/2˝ NC HHCS (not shown)
AP-510679 4 Bolt, carriage 7/16˝ x 1.25˝ 
AP-500583 8 Nut, top lock 7/16˝ NC 
AP-500481 3 Bolt HHCS 7/16˝ x 3.5˝ G5 zinc (not shown)
AP-501559 1 Adjuster pin spacer tube (not shown)
AP-510764 2 Pull pin (not shown)
AP-510765 2 Cam Adjuster spring .6˝ x 2.5˝ (not shown)
AP-510766 2 Cam Adjuster split ring (not shown)
AP-500495 1 Bolt, HHCS 1/2˝ x 3.5˝ G5 zinc (not shown)
AP-500552 1 Adjuster pull pin with hairpin clip (not shown)
AP-510716 1 5/8˝ x 6-1/2˝ NC HHCS 
LN5 1 Nut, nylon lock 5/8˝ 
Shim 14 Shim 1˝ x 5/8˝ x 1/16˝ (not shown)

Consult factory for optional
heavy duty down pressure 

double spring assembly 

For replacement disc 
assemblies order

AP-301151 (15˝ x 11 notch)
and 

AP-301152 (15˝ x 15 notch)

Dr
ill

 E
nh

an
ce

m
en

ts



Acra-Drill Unit Replacement Parts

AP-510712 – 2 x 13 Press Wheel  
AP-510723 – 4 x 12 Press Wheel  
AP-510827 – 3 x 13 Press Wheel  
Part # Qty Req Description

AP-505618 1 Bearing, 40mm 
AP-Varies 2 Nylon wheel, half, varies with model 
AP-Varies 6 1/4˝NC flange bolt, length varies with model 
AP-500580 6 1/4˝NC top lock nut 
AP-Varies 1 Press wheel, varies with model 
Note: Other press wheels available, consult with factory

AP-300421 – 2 x 13 Press Wheel (Prior to 1997)
Part # Qty Req Description

AP-321303 1 2˝ x 13˝ metal press wheel assembly 
without arm or covers

AP-321310 2 2˝ x 13˝ wheel half 
AP-321312 1 2˝ x 13˝ peaked tire 
AP-341215 1 Double axle bearing 
AP-500403 1 5/16˝ x 2-1/4˝ carriage bolt 
AP-500461 1 3/˝8 x 3/4˝NC HHCS
N2 1 3/8˝NC full finish hex nut
N7 1 5/16˝NC full finish hex nut 
AP-500623 1 5/16˝ diameter lock washer 
AP-500624 1 3/8˝ diameter lock washer
AP-501308 2 2˝ x 13˝ plate cover 

AP-300423 – 4 x 12 Press Wheel (Prior to 1997)
Part # Qty Req Description

AP-321202 1 4˝ x 12˝ press wheel assembly without arm 
or covers

AP-321210 2 4˝ x 12˝ wheel half (2 required) 
AP-321212 1 Depressed center 4˝ x 12˝ tire 
AP-341215 1 Double axle with bearing assembly 
AP-500454 1 5/16˝ x 3/4˝NC HHCS 
AP-500458 1 5/16˝ x 2-1/2˝NC HHCS 
N7 1 5/16˝NC full finish hex nut
AP-500623 2 5/16˝ diameter lock washer 
AP-500772 1 5/16˝-18NC internal thread sleeve 
AP-501307 1 4˝ x 12˝ plate cover 

Note: Acra-Drill Units are supplied with a wide variety of press wheel options that are customized
to suit the individual No-Till plan and crop rotation. We cannot possibly  list all of the options 
that have been used over the years. When ordering replacement parts, please have the following
information at hand:

1. Measurement of wheel diameter, width, and rib style.
2. Bearing style — water pump or 40mm.
3. Metal or Plastic Wheel.

With this information, the factory will be able to service your Acra-Drill Unit properly.

1-800-798-1968 • www.acraplant.com38

Drill Enhancem
ents



Acra-Drill Unit Replacement Parts

AP-300125 – Depth Adjustment Conversion Kit for
ADUs Manufactured Before 1997

Part # Qty Req Description Weight

AP-300125 Depth adjustment conversion kit for ADUs 8.8
manufactured before 1997

Kit consists of:

AP-300123 1 Heel bracket weldment 
(aux spring requires AP-300124*)

AP-500481 2 Bolt, HHCS 7/16˝ x 3-1/2˝
AP-500583 2 7/16˝ top lock nut
AP-510765 2 Adjuster spring .6 x 2.5˝
AP-510766 2 Adjuster split ring
AP-505031 1 Bar, height adjuster
AP-300122L 1 Weld, ADU press wheel adjuster
AP-500495 1 Bolt, HHCS 1/2˝ x 3.5˝ G5 zinc
AP-500584 1 Nut, top lock, 1/2˝
AP-501559 1 Adjuster pin spacer tube
AP-500552 1 Adjuster pull pin with hairpin clip 
*Specify if auxilary springs are used.

AP-300126 – Spring Conversion Kit for ADUs 
with 2 Down Pressure Springs

Part # Qty Req Description Weight

AP-300126     Spring conversion kit for ADUs with 7.9
2 down pressure springs

Kit consists of:

AP-300196 1 Spring
AP-300011 1 Bushing, large spring mount 
AP-300039 1 Spring anchor bar 
AP-300055 1 Spring nut 1.8 ID. painted 
AP-300056 2 Plate, spring anchor
AP-500512 1 5/8˝ x 4-1/2˝ all thread HHCS
AP-500621 1 5/8˝ diameter SAE washer 
AP-510679 4 Bolt, carriage 7/16˝ x 1.25˝
AP-500484 1 Bolt, HHCS 7/16˝ x 5-1/2˝ 
AP-500583 5 Nut, top lock 7/16˝ NC 

Dr
ill

 E
nh

an
ce

m
en

ts

Please specify part number when ordering 39

AP-300126 

replaces these parts

AP-300125 

replaces these parts

AP-300125

Conversion Kit 

AP-300126

Conversion Kit 






